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PART

ITEM NO. NUMBER DESCRIPTION QTY.
1 5007 58 MM SHOWER SCREEN 1
2 5008 DIFFUSER SCREW ]
3 5609 PORTAFILTER GASKET 1
4 5601 BAYONET RING 1
5 5600 BAYONET BOLT 3
/o) 1608 GROUP COVER 1
4 5650 BREW HANDLE 1
8 5026 GROUP COVER MOUNT SCREW 3
9 5021 INSERT NUT 1
10 5019 HANDLE SPACER 1
11 5022 HANDLE LOCK SCREW ]
12 5023 BRONZE WASHER 1
13 1605 GROUP CAP 1
14 5052 VALVE INSERT O RING 2
15 5030 GIGGLEUR 0.7MM ]
16 3617 ELECTRICAL MOUNTING SCREW 2
17 5000 STEM O RING UPPER 3
18 5051 VALVE INSERT SEAL 1
19 2004 MAGNETIC SWITCH N/O 1
20 3613 SCREW/WASHER POWER SUPPLY 2
21 5024 DISC SPRING 1
22 3600 INVERTED MAG SWITCH SPACER 2
23 1616 VALVE STEM 1
24 3614 SCREW/WASHER FOR INVERTED MAGNET 2
25 5010 GROUP CAP PAPER GASKET 1
26 5009 GROUP CAP O RING 1
27 2003 MAGNETIC SWITCH N/C 1
28 5050 VALVE INSERT ]
29 2008 RTD 1
30 5027 GROUP COVER SPACER 3
31 5001 STEM O RING LOWER ]
32 5005 TONGUE ASSEMBLY ]
33 5002 PHENOLIC WASHER ]
34 3404 90 DEG BRASS PUSH CONNECT 1/8 NPT 1
35 5307 TEFLON GASKET 27MM 1
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PART

ITEMNO. | \ympER |PESCRIPTION QTY.
1 5032 300 PSI PRESSURE GAUGE 1
2 3607  |3/8 LOCK WASHER 4
3 3608  |3/8-16 NUT 4
4 1033 |BREW TANK 1
S 2013 600 WATT BREW TANK ELEMENT |
6 2014  |ELEMENT GASKET 1
7 5029 1/8 BALL VALVE 1
8 3404  |1/8NPTTO 1/4 TUBE PUSH CONNECT 1
% 3457 |[1/8 NPTF X 1/4 COMP 90 DEG 1
10 3456  [1/8 NPT X 1/4 COMP 90 DEG 1
11 2025  |100 DEG C THERMOSTAT 1
12 3418 1/8 NPT HEX NIPPLE |
13 3411 1/8 NPT 90 DEG ELBOW M-F 1
14 5020 |PRECISION NEEDLE VALVE 1
15 3256  |"'F SHAPED"TUBE 1
16 3450 [1/8 NPT X 1/4 COPPER COMP. 4
17 3257 'S SHAPED"TUBE 1
18 2020 COIL CONNECTOR PG-9 1
19 2019 |2 WAY SOLINOID VALVE 1
20 1604  |WIRE COVER 1
21 3610 X ATTACHMENT BOLT 4
22 3611 1/4 LOCK WASHER 8
23 3615  [1/47/16 HEX NUT 4
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ITEM NO. NUMBER DESCRIPTION QTY.
| 1012 PREHEAT TANK 1
2 2014 ELEMENT GASKET |
3 5011 EXPANSION VALVE |
4 3607  13/8 LOCK WASHER 4
5 3608  |3/8-16 NUT 4
6 3450 1/8 NPT X 1/4 COPPER COMP. 4
/ 2019 2 WAY SOLINOID VALVE 1
8 3456 1/8 NPT X 1/4 COMP 90 DEG |
9 3251 STEAM TANK FILL TUBE |
10 2011 2011 1K WATT ELEMENT (2 GROUP 1
2012 2012 2K WATT ELEMENT (3 GROUP
11 2025 100 DEG C THERMOSTAT |
12 5029 1/8 BALL VALVE |
13 3404 1/8NPT TO 1/4 TUBE PUSH CONNECT |
14 3405 1/4 NPT TEE MFF |
15 3452 1/4 NPT X 3/8 COMP |
16 3408 1/8 NPT 90 DEG ELBOW M M |
17 3401 1/4 NPT 1/8 NPT THREAD REDUCER |
18 3250 PREHEAT FILL TUBE |
19 3427 BRASS COUPLING 3/8 COPPER COMP |
20 5015 COPPER GASKET 1/4 NPT |
21 2007 PREHEAT THERMISTOR |
22 3610 | X ATTACHMENT BOLT 2
23 3611 1/4 LOCK WASHER 4
24 3615 1/47/16 HEX NUT 2
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ITEM NO. NUMBER DESCRIPTION QTY.
| 1014 |STEAM TANK |
2 2014  |[ELEMENT GASKET |
3 3607  |3/8 LOCK WASHER 4
4 3608  |3/8-16 NUT 4
5 5014  [VACUUM BREAKER |
6 5012  |PRV 2.5 BAR |
/ 5017  [WATER LEVEL PROBE |
8 5015  |COPPER GASKET 1/4 NPT 2
9 5013  |COPPER GASKET 3/8 NPT |
10 2006  |[THERMISTOR STEAM TANK |
11 3252  |STEAM VALVE TUBE, COPPER |
12 3451 1/4 NPTM X 5/16 COPPER COMP. 1
13 3450 1/8 NPT X 1/4 COPPER COMP. 2
14 3254  |STEAM TO HW TUBE, COPPER |
15 3253  |STEAM FILL TUBE, SHORT 1
16 2009 (3500 WATT ELEMENT (2 GROUP) 1

2010  |4500 WATT ELEMENT (3 GROUP)
17 2026 145 DEG C THERMOSTAT |
18 3255  |STEAM GAUGE TUBE |
19 3456 1/8 NPT X 1/4 COMP 90 DEG 2
20 3455 1/8 NPTF X 1/4 COMP |
21 5031 30 PSI PRESSURE GAUGE |
22 5029 1/8 BALL VALVE |
23 3404 1/8NPT TO 1/4 TUBE PUSH CONNECT |
24 3458 1/8 NPT PIPE TEE M-F-F |
25 2019 |2 WAY SOLENOID VALVE |
26 2020 |COIL CONNECTOR PG-9 |
27 5036 HOT WATER PIPE FITTING |
28 3258 HOT WATER TUBE |
29 3408 1/8 NPT 90 DEG ELBOW M M |
30 3610 X ATTACHMENT BOLT 4
31 3611 1/4 LOCK WASHER 4
32 3615 1/47/16 HEX NUT 4
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ITEM NO. NUMBER DESCRIPTION QTY.
| 5300 STEAM VALVE ASSEMBLY |
2 5307/ TEFLON GASKET 27/MM |
3 5304 BRASS WASHER 15 MM |
4 5303 ARTICULATION SPRING |
5 5306 BUSHING 15 X 10.5 MM |
6 5305 BUSHING O RING |
/ 5301 STEAM VALVE NUT |
8 5302 VALVE NUT O RING |
9 3454 1/4 BSPP F X 5/16 COMP |
10 5034 STEAMTIP |
11 5033A  |STEAM TIP ADAPTER |
12 5033 STEAM WAND |
13 3601 STEAM VALVE MOUNTING SCREW 2
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PART
ITEM NO. NUMBER DESCRIPTION QTY.

5300 STEAM VALVE BODY

5310 STEAM SEAT GASKET

5300A  |VALVE CAP

5300B  |SPRING

5300C | COPPER WASHER

5300D  |GASKET HOLDER

5308 STEAM VALVE PIN

O[NNI AR WIN|[—
N —|—— ===

5309 VALVE PIN O RING
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PART
ITEM NO. NUMBER DESCRIPTION QTY.
| 5603 WOOD PORTAFILTER HANDLE |
2 5604.1 NAKED PORTAFILTER BODY |
3 5604X SPRING CLIP |
4 5603C WOOD PORTAFILTER GASKET |
5 5607 DOUBLE RIDGELESS BASKET |
é 5803 PUMP |
/ 5806 3/8 BSPP X 3/8 COMP, 90 DEG ELBOW |
8 5802 PUMP MOTOR |
9 5016 CHECK VALVE 1
10 3453 3/8 NPT X 3/8 COPPER COMPRESSION |
11 5801 V BAND CLAMP |
12 5604 NAKED PORTAFILTER, COMPLETE, PLASTIC HANDLE |
13 5610 PORTAFILTER, BLIND |
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PART

ITEM NO. NUMBER DESCRIPTION QTY.
1 1013 SUB-PLATE 1
2 2002  |[MINI RELAY 4
3 2001 25 AMP RELAY 3
4 2018 |AUTO FILL BOX 1
) 2000 24 VOLT POWER SUPPLY ]
6 1015X  |AUTO FILL BOX CLAMP 1
7 3612  |[1/2 STANDOFF 4
8 1700 DRAIN BOX |
9 2022 |LOVE CONTROLL |
10 3617  |[ELECTRICAL MOUNTING SCREW 22
11 3606  |AUTO FILL BOX MOUNTING SCREW 1
12 3613 |[SCREW/WASHER POWER SUPPLY 8

3209 DRAIN PIPE
13 |DRAINASSY[3429 174 PUSH CONNECT FITTING (4 EA.) ‘
14 2021 FUJI PID CONTROLLER 2
15 1015 Lower Center Box 1
16 1336  |BREAKER MOUNT SCREW 4
17 2027 POWER SWITCH |
18 1012A  |Lower Right Box 1
19 3615  [1/47/16 HEX NUT 2
20 2005 |50 AMP RELAY ]
01 2023 |30 AMP BREAKER (2 GROUP) 40 |
2024  |AMP BREAKER (3 GROUP)
22 1012F |BREAKER SWITCH COVER |
23 1012E  |1/4" STAR WASHER FOR GROUND WIRES 2
24 1012D  |1/4-20 X 1" SCREW FOR GROUND WIRES 1
25 1012C |POWER SUB PLATE ]
26 3620 |DRAIN LINE HOSE CLAMP 15/16 1
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PART

ITEM NO. NUMBER DESCRIPTION QTY.
| 1614 X CASTING |
9 1611 STEAM ACTUATOR, LEFT 1

1612 STEAM ACTUATOR, RIGHT
3 1609 HUB 1
4 1610 MOCK ACTUATOR |
5 3606 AUTO FILL BOX MOUNTING SCREW |
é 5028 NEEDLE BEARING 1
/ 3603 ACTUATOR MOUNT SHOULDER BOLT |
8 3603X |[MOCK ACTUATOR MOUNT SHOULDER BOLT (MODIFIED) |
9 3604 SIDE PANEL MOUNT SCREW 4
10 5675 STEAM HANDLE |
11 5108 RUBBER FOOT |
12 5315 SHOULDER BOLT SHIM GRAY |
13 5316 SHOULDER BOLT SHIM RED |
14 3626 ACTUATOR STOP BOLT, SHORT |
15 3625 ACTUATOR STOP BOLT, LONG |
16 3610 X ATTACHMENT BOLT 4
17 3611 1/4 LOCK WASHER 4
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PART

ITEM NO. NUMBER DESCRIPTION QTY.
1 1010  |[SPAR 2 GROUP ]
1310  |SPAR 3 GROUP 1
2 1600 |DRIP TRAY BRACKET 2
3 1007  |[FRONT PANEL LOWER 2 GROUP 1
1307  |FRONT PANEL LOWER 3 GROUP ]
4 1008  |UPPER FRONT PANEL 2 GROUP ]
1308  |UPPER FRONT PANEL 3 GROUP ]
5 1009 | BACK PANEL 2 GROUP 1
1309 | BACK PANEL 3 GROUP 1
6 3616 |BODY PANEL SCREW 22/26
7 1000  |DRIP TRAY LINER 2 GROUP ]
1300 |DRIP TRAY LINER 3 GROUP 1
8 1002  [MIRROR 2 GROUP ]
1302 |[MIRROR 3 GROUP 1
9 1001 DRAIN TRAY 2 GROUP 1
1301 DRAIN TRAY 3 GROUP 1
10 1005 |CUP TRAY 2 GROUP 1
1305 |CUP TRAY 3 GROUP ]
17 1006 |CUP TRAY COVER 2 GROUP ]
1306 |CUP TRAY COVER 3 GROUP 1
12 1602  |SIDE PANEL REAR 2
13 1601  |SIDE PANEL FRONT 2
14 1600.1 |Drip Tray Bracket LOWERED 2
15 3610 |TRAY/BRACKET MOUNT SCREW 8
16 3611 1/4 LOCK WASHER 8
17 3615 |1/47/16 HEX NUT 4
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PART
ITEM NO. NUMBER DESCRIPTION QTY.
1 2015 3 WAY SOLENOQOID VALVE |
2 3410 1/8 NPTM - 1/4 COMP ELBOW |
3 3409 1/8 NPT M - 1/4 COMPRESSION 1
4 3201 1/4"TUBE 1.75" L |
5 3200 1/4" TUBE 1.25"L 1
6 5020 PRECISION NEEDLE VALVE 1
/ 3416 1/8 NPTM - 1/4 COMP TEE |
8 5001 O RING |
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PART

ITEM NO.| (UMBER DESCRIPTION QTY.
1 5011 EXPANSION VALVE |
2 3408 1/8 NPT ELBOW MM |
3 3406 1/4 NPT M-M 90DEG ELBOW |
4 3401 1/4 M -1/8 F THREAD REDUCER |
5 5029 1/8 NPT BALL VALVE 1
6 3414 1/8 NPT - 1/4 TUBE 90 DEG SWIVEL |
7/ 5016 1/4 NPT CHECK VALVE 1
8 3427 3/8 COMP ADAPTER |
9 3405 1/4 NPT TEE MFF |
10 |3409 1/8 NPT M - 1/4 COMPRESSION 1
11 3410 1/8 NPT - 1/4 COMPRESSION 90 DEG ELBOW 1
12 13400 1/4 NPT 90 DEG ELBOW MF 1
13 12019 2 WAY SOLINOID |
14 [3417 1/4 NPT X 3/8 COMP 90 DEG ELBOW 1
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